Sttar Lab Technologies LLP

MECHAMICAL | CHEMICAL | NDT | DURABILITY | BITUMEN | 0IL | R&D
Civil Engineering Material Testing Laboratory
GETIN : 27ADWFSBAZERTZL
TEST REPORT
WATER PERMEAEILITY
Report No, : ST/MMI0225/05574-01 Inward No STO2505576
ULR Na. TCI40832500004614F Report Issue date 04-03-2025
Issue Tao: M/s. Add Chem Indusiries
506, Prisha Apartment, Rabale, Behind Kamala ek b W28
Arcade, Navi Mumbal-400701 Date of Start 19-02-2025
Date of Completion 03-03-2028
Condition of Sample Good

Letter Reference Letter Dated : 11022025

Sample Description,10 Mark; Cencrete Cube

Size/Brand/Grade: M-40
| Discipline : Mechanical Testing Group ; Building Material
Age Of Cube : 30 Days Date OF Casting : 164-M-2025
Test Method : EN 123%0:8 & Valenta Equation
Results And Observations :
Cube Welight in
Sr.Na 1D Mark Cube W.EDH N Ory Condition |Apply Prassure Bar Awg. Depth of Penetration (mm)
Coandition (gm)
(gm)
Control Mix=
1 | Without ACI Crystalline B181.7 B153.3 5 16.74
Liguid
With ACI Crystalline Liguid
i After & Cycle with 5 Bar 7H32.0 TB14.7 5 0.96
Pressure
Rermark

L Test report shall not be reproduced except in full without consent of Sttar Lab Technologies LLP.
2 Any cerrectien invalidates this repart,

1. The results apply to the sample as received
4. The results relate anly o the [tems tested.

Nilesh Jadhav

st.Technical Manager
Reviewed By

Authorised Signatory
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sttar Lab Technologies LLP

MECHANICAL R&D

CHEMICAL

NOT | DURABILITY

BITUMEN | SQHL

Civil Engineering Material Testing Laboratory
GETIN : ZTADWFSSE2ARTTIL

TC-14083 Y
TEST REFORT
COEFFECIENT OF WATER PERMEABILITY
Repert Na. - STMMOZ25/OEETE-ON inward Mo | STHZSO5ST4
ULR Mo TCIADRIZ500004814F Report Issue date 05-03-202%
tesus T M=, Add Chem |ndusiries Date of Recsi N-02-2025
504, Prisha Apariment, Rabale, Behind Kamala M
Date of Complation 04-03-2025
| Condition of Sample Good
Letier Relerance :;Llllll Diated - 11022025
Letier Reterence Concrats Cube
Sarmple Description/ID Mark: M-&0
Diszipline Mechanical Teating Buliging Material
Age O Cube : 30 Days Date OF Casting : 14-01-2025
Tes! Mathod = EN 123908 & Valenla Eguation
Resuits Ang Dhsarvations :
. il Water Perme % Reduciion in water
& Mo 1O Miark Cube Welght In | Cube Weight In Apply Sion ater ability
‘Wt Conditian Ory Condition | Pressure Bar ) Coslficent k=a'c/2ht permizabiily]
Contrsl Mix-
T4 E.4E-13
] Without ACI Crys Liquid BIBLT B153.3 5 16.
9340
With ACI Crystalline Liquid 1
F After & Cycle with § Bar Pr - §rra BI1S2.7T L] 096 4,578

Mats :

|Foge 2uld

1.Specimen castd s per EN 12390:8 & Valenta Equation & found satisiactory.
2. Meduction coelfickent of water peemeability kb 993.4% valenta sguatien Compaire With Control Cononete.

1 Test repori shall not be reproduced excepl in full without cansent of Sttar Technologies.
1 Any correction invalkdates this report.

1 The resulis apply io the sampls as recelved
L. The results relate only to the items tested.

Farmal Na: 5T/FM/TR
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Sttar Lab Technologies LLP

MECHANICAL | CHEMICAL | NDT | DURABILITY | BITUMEN | SOIL | R&D
Civil Engineering Material Testing Laboratory
GETIN : ZTADWEFSEE2LARTZL

_ S _TC-14083
TEST REPORT
RAPID CHLORIDE PENETRATION TEST
Reper Ma ST/MAI0226/06574-02 Inward Mo, STOZS055TE
ULR Me, TCI40B32500004415F Report lsue Dats M=-03-2038
lesue Ta IM/5. Add Chem Industries Date of Receipt 11-02-2025
508, Prisha Apariment, Rabale, Behind Kamala Arcada,
Mawl M 400701 Date of Start 13-02-2025
Date of Complotion 10-03-2025
Candition af Samgple Good
Letiar Ref. Letter Dated ; 11,02.2025
Sample DescriptionfiD Mark: Concrale Cube
Size/Brand/Grade: M-40
Discipline : Mechanical Testing Group : Building Material
Date Of Casling = 1&-01-2025
Tesi Method: ASTM C 1202 : 2022
z’ I0 mark Charge Passed in Coulembs Average
1 N
Cantral Miz-
z Withaut ACI Crystailine 24 ms
Liguid
1 207
1 mnz
With ACI Crystalline Liguid
1 Afer 4 Cycle with 5 Bar a7y &5
—_— Pressurs
3 [
Specification
Chigride lan Penetrabilitry as per ASTM € 1202 ; 2022
Cherge passad (Columbs) Chileride lon Penetrability
Less than 100 Negligible
160-1000 Vary Low
WD-2000 Low
2000-4000 Moderate
Mare than 4000 High
Remark :
1 . Test report shall not be reproduced except in full without consent of Siar Lab Technologies LLP, =
L. Any correction invalidates ihis report.
3. The results apply lo the sample as received ".
4 The results relate only lo the items tested, "8 N :
*
L..!Af-- i
Ashok Raut
Nilesh Jadhav Technlcal Manager
Technical Manager Authaor|sed Signatory
Reviewed By
N Pagelell Format No. : ST/FM/TR

] customer Enquiry Email ; sttariech123@gmail com [ www.sttarech.com/ Billing Enquiry - accis sttartechnologies@gmail com
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Sttar Lab Technologies LLP

MECHANICAL | CHEMICAL | NDT | DURASILITY | BITUMEN | SOIL | RAD
Civil Engineering Material Testing Laboratory

GSTIM - 27ADWFSEA2ARTZL

TC-14083
TEST REPORT
RAPID CHLORIDE MIGRATION TEST
Repart Mg ST/AMMOI2STEETE=04 Inward Moo STOIE0S574
II.II..FI Na TCILE83 250000 LE1TF Report issus Date n-03-2028
|iasue To Mfa_Add Cham Industries Date of Receipt N-02-102§
504, Prisha Apartment, Rabale, Behind Kamala Arcade, Navi
Mumbal-£007M Datn af Start 13-02-2028
Date off Campletlan 13032025
Condition of Samplo Geed
Lefter Rel. : Letter Dated - 1.02.2025
Sample DescriptionfiD Mark: ‘.QMHEIE Cube
Size/Brand/Grade; !:'M-lﬂ
Discipline Machanical Testing Graup Buliding Materials
Date O Casling 14-07-2028
Tual Medhed NT Build 472
Specimen | Appled Initial Finai Dapth OF Naon-Steady-State
:: D mark MHamension | Yaliage Current Current M"‘,g‘“ Hrni‘c r Penetratian ja | Migration Cosfficient
mm ¥ [miAl (ma) mm {P1™*m"fg)
1 19000 50 30.23 419 1.3 23.6 7.93 2.08E-12
Cantral Miz-
1 Wihoul ACI L altine Liquid 1e0.00 50 3198 3.9 3.1 Ia.d .0 TRIE-12
1 0060 50 35.68 398 3.5 3.4 8.14 LI4E-12
Avarage 2MEe-12
Specimen Applied Imitial Final Depik Of Mon-5be sdy-Slate
Er, Final
Ne. 12 mark Diamension | Voltage Current Currant m::m _:“'" Panetration in | Migration Coefliclent
mm V i) (i) mim (107" m" fs)
| 100,00 50 BR.6 431 1.1 32 4.51 1L22E-12
With AC| Crystalline Liguid |
z after & Cycin with § Bar 108,00 50 30.1 LK 25 14 517 130E-12
Pressure
I 1agag 50 311 41.9 2.4 235 510 12RE-12
Avarage LITE-12
T
L Test repart shall not be reproduced sxeept in full witheul canseni of Sitar Lab Technologies LLP.
£ Aany corraction invalidates this repert.
3 The results apply to the sample as recaived
& The results relate only to the ifems tested.
:1' JFJ.-\_,--
f Nibest brhav
\1\!} s1.Techrical Manager
Raviewed By
NJ Pagelaf Formal Mo. : ST/FMITR

I8 material Pickup Support: +91 8928557003/ 8828044808 [l Customer Care & Accounts Support: +91 8828044508 | J
B wo : +91 57685 ea00e .

ﬂ Lab : Liné N ESASOVED Plot No.6, G-20 16 G-24_ Part A& B MIDC Tigja. Piatinum Springs, Panvel, Mevi Mumbai-410 208,  1JDYAM - MH-31-0135253 e

2 customer Enquiry Email : sttartech 1 23@gmail com [ www sttartech.com/ Billing Enquiry accis. sttartechnologles@gmail com /D




MECHANICAL

CHEMICAL | NDT

Sttar Lab Technologies LLP

DURABILITY | BITUMEN | SOIL

Civil Engineering Material Testing Laboratory
GSTIN | 27ADWFSBE2&R1ZL

R&D

MJ

Reviewsd By

Page1of1

TEST REFORT
WATER ABSORPTION
|Repori Ne ST/MMOZ26/055T6-04 Inward No. STO2EDESTS
ULR Na. TCI4083250000461%F Report Issue Date 11-03-2025
Iesus Ta M/fs. Add Cham Industries Date of Recelpt 11-02-2028
50&, Prisha Apariment, Rabale, Behind Kamala Arcade,
Havl Musnbal-400701 Date of Start 13-02-2025
Date of Cempletion 10-03-2025
Canditian of Sample Good
Letler Reference Letter Dated : N02.2025
Sample Description/iD Mark: Conerele Cubs
Size/Brand/Grade: M-4d
|Descipling - Machanical Tasting Group : Building Materials
Date O Casting : 14-01-2025
wst Method: BS 188! Part 122 -1983
Weighl of
a Ory Weighl
e s il 1;“ '|immersion in Waler|  Water Absorplion | Average Water | Waster Absorpiion atier Corraction
s 5 afer 30 Minutes (v 4] Absorplian % Factar %
fos [kgs)
1 B.42% 8492 oS
Controd Mix-
i Without ACT Crystalline E.4F 8534 0.5 067 L34
S Ligpuid
1 |l 8,457 852 078
Weight ol
Oven Dry W
£ Na D mark “"Ttﬁﬂ' Immisrslon in Waler|  Waler Absorption dversge Waler | Watar Absarplisn aiter Carrection
Hrs.(hgs) after 30 Minules %l Abscrption % Facior %
{kgs)
1 85N B&12 .26
With ACH Crystalline Liquid
2 After & Cycle with 5 Bar BiL B.637 o o2y 0.5
Fressurs
3 B.403 8421 Daa
Remark:

I. Tesl repurt shall not be reproduced sxeept in tull without consent of Sttar Lab Technelagies LLP.
¥ Any correction invatidstes this report,
1. The results spply to the sample as received
& The results relate only to the items tested.

iy LN
5 il
f Kilash Jadhay
A tTechnical Manager

Format Ne. : STFM/TR

2 customer Enguiry Email : sttartech123@gmail com [ www.sHartech.com Billing Enquiry : accts.sttartechnologies@igmail carn

B Material Pickup Support: 451 8528557803/ 8828044808 ] Customer Care & Accounts Support: +01 8526044808

& 0 : <31 97826 28000

B Lot - 1 0 8585580 Pt No 6, 6-20 10 G.24, Pan A 8 B, MIDC Tioga, Piatinum Siprings, Panvel, Mavi Mumibai-$10 208,  UDYAM- MH-I3.5158283
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Sttar Lab Technologies LLP

MECHANICAL | CHEMICAL | NOT | DURABILITY | BITUMEN | 8011 |RAD
Civil Engineering Material Testing Laboratory
GETIN : 27ADWFSEB24R1 2L

TC-14083
TEST REPORT
APPARENT CHLORIDE DNFFUSION COEFFICIENT
Report MNa, | STIMMIAEES/05576-07 Iwward Ha STEIE055T4
ULR Ma: TCIACENZE0000LE20F Regar! |anue date 14=04-203%
insue To: Mfe Add Cher Incusicies Date of Rocelpt VoB2-2005
04, Prisha Apartmanl, Rabals, Behind Kamala Arcade, Navi :
| M wmba- 200701 Dats af Start [13-02-2028
Dato of Completien 19-24-2028
Condition of Sample Gead
etinr Ralerencs | Lether Dated : ILOE202S
Sample Deseription 0 Mark : Congrwla Cube
Sra'Brand) Babch Ne - M40
Discipling - Chameesl Testing larous Builfig Material
&g DI Cube : ) [oays |Date OF Casting Ii=01-202%
Tent Mathad - RETM CIE54-Part 4
Aegulls And DEpervabions
Canirol Mix-
Withaut ACI CrystalBas Liguid
Srie | Depth Ximm) | Measured Value(%) |Colculated Value (%)  Cs (%) £ %) SHaite Iotion
Coefficien
| 1 0&2d i L]
¥ 3 0387 .asn
| L aazs [TV
0.297 LA 489 E-NI
i ] 0,303 0340
L -] aes a2
[ k| QIss (]
Wik ACT Crywtalling Liguld Admixture
Sris ] Desth, X fmm) | Measured Valus (%) |Coleulated Value (%))  cs i el (%) ':"";:m‘:m""i'"
1 | R F i 0,098
H 1 LR ] 0068
3 | ooEz oosn
D.Oas nazo Bk E-12
'] T 0.a7s alis ]
| ] o =811 005
i | 12 0.041 oo
Tested as par ASTM € 1354 Pari & Calculaied and bound that thers is 2 Reductien ad S1.EE in thePenetran nmmm.umu
Cantrad Canzrede,
Ramars;
1. Test report shall not be reproduced except in full witheut consent of Stisr Lab Tech
i Amy correction invalidates this repert.
3. The resulis apply 1o the sample as recelved
& The resulis retate pnly to the itoms testad.
f ]
. e
Hilenh Jasthav
g3t Tachnical Manager
Aewipwed By
Fage 1ol ]

D Customar Enquiry Email ; sﬂanﬂm123@gmajl.mmﬂwwwaﬂnﬂam.mm; Billing Enquiry . accts sttartachnologies@gmail.com

8 Material Pickup Support: +51 8928557803 / 26044808 [l Customer Care & Accounts Support: +01 8828044808 A
s

B Mo : <91 97686 2a000

ﬂ Lab - Unt No. BSVSSE0 Piot No.§. G-20 o G-24, Pari A & B, MIDC Tigja, Platinum Spengs, Panval, Navi Mumbei-$10 208, UDYAM - MMLA018528
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Sttar Lab Technologies LLP

MECHAMNICAL | CHEMICAL | NDT | DURABILITY | BITUMEN | SOIL | R&D
Civil Engineering Material Testing Laboratory
GSTIN | 27ADWFSBE26RZL

i TC-14083 -
TEST REPORT
ALKALI SILICA REACTIVITY
Report No ST/M/M0225/05576-09 Inward Ne STO2E0657&
|;LR Wo: TC140E325000044622F Report Issus dale 14-03-2025
M/s. Add Chem Indusiries Date of Recaipl N-02-202%
504, Prisha Apartment, Rabale, Behind Kamala
Arcade, Navi Mumbai- 400701 Date of Start 13-02-2025
lssue Ta:
Date of Completion  |13-03-2025
Conditlon of Sample: | Gaod
Letter Reference Letter Dated : 1.02.2025
Szmple Description/iD Marikc Concrete Prism
SirefBrand/ Baich No.; M-40
Discipline Mechanical Testing Group : Bullding Material
Age ( Cube ao Days Iﬂlﬂ 0t Casting 14-01-2025
Test Methed : ASTM C 1293-20
Results And Observations :
Age in NaQH o 5§ o 16 i8
Age of Testing 2 7 12 16 10
Referance Bar o1 0.0 oo 010 0.0
Average Coniral Mix -
[Witheut ACI Crystalline 0.000 0.6 o.oz% 0.0&8 0.on
LiguidAdmixture] =Lenglh Change
Average Mix ACI Crystaliine Liguid
 Adoshibars o h Change 0.000 0.00% 0.013 0.02& 0.027
Sr.No 1D Mark Observation
] Concrete Prism No internal Expansion With Peneiron Road Admixturs
Meote : From the above resull obsarvation, there is no langth change sbserved in concrete martar with Penetren Read Admixture.Hence
there i3 ng expansion
Remark
L Test report shall not be reproduced axcept in full without consent of Sttar Lab Technologies LLP.
4 Any correction invalidates this report.
1. The results apply to the sample as received
4. The results relate only to the itams testod.
o L E—
Hilesh Jadhaw
skTechnical Marager
Reviewed by
|Page 1afl

B Material Pickup Support: +51 8328557603/ 8828044808 [} Customer Care & Accounts Support: +91 8828044808 ﬁ‘m
B Mo - -5 97888 Bangg s

ﬂ Lab . Usil Mo, BEESSE0 Piot No B G-20 1o G-24, Part A & B, MIDC Tisla, Pratinum Springs, Panvel, Navl Mumbai-910 208,  UDYAM - ME-33-0155253 -

E Customer Enquiry Email : marlmhus@grrmu.mam.sltartmh_mmf Billing Enguiry : accts.sttarechnologiesdgmail . com ' H N:




Sttar Lab Technologies LLP

MECHANICAL | CHEMICAL | NDT | DURABILITY | SITUMEN | 5OIL | RAD
Civil Engineering Material Testing Laboratory
GSTIN : 27ADWFSBB26R1ZL

TC-14083
TEST REPORT
Resistance ta Sulphate

Repart No. ST/M 110225/05574-10 Inward Mo STO2S655T4
ULR Me, TCI408125000044623F Report lssue date 16-03-2025

Mz, Add Chem Indusiries Date of Recelpt N-02-2025

:::’:Il"lhl Apartment, Rabal, Bokind Kamala Arcade, Navi Mumnbai- —— 13-02-2015
pepecia Date of Completian 12-03-2025

Canditisn af Sample Good

Lefier Rel. Letter Dated : 1.02.2025
Sample Descriptioni0 Mark: | Concrete Prism
;:l.r'lrrndf Batch Mo M- &0
Digzipling : Mechanical Testing Group : Building Matarial
Age Of Cube : £V ] Disys Date Of Casting : 14-01-2025

[Tesd Mathed : ASTM C.1012-12
Roswits And Dhservations

Change In Length %
: I Tesii
SrMo | Age Of Testing (Days) Date of Tesling |4 Length Changs Of Coment martar| o | o ppocce 0F Cement martar
Contral Mix ) Withwt A1 { With ACI Crystalline Liquid Admixturs)
Crystailine Liguid Admixiure
| 2 13-02-2025 o000 0.o00
1 | T6-02-2025 n.oos 0001
3 J 20-02- 3035 ooy 0.00%
& ik 27-02-2025 ooz oo
g n 04-03-2025 0.03% 0ok
i il 13-03-3025 .04 o.o1%
|Observatien 5 I8 days © No internal sxpansien under Sulphate atiack has bren observed as per ASTH 1012-11 compared o control sample.

Rermuaric
1 Test repart shall not be reproduced except in full without eansent of Sttar Lab Technologios LLP.
L Any cerrection invalidates this reperi.
1. Tha results apply to the sample a3 received
4 Tha resulis relate only 1o the ilems Lested.

B Material Pickup Support: +01 8328557803 / 872044808 [} Customer Care & Accounts Support: +31 8328044808 ﬁ‘

MD : <51 97658 B8099 " WhbMARR .

ﬂ Lads - Linit Ko SEASSED Pict No 6. G20 0 G-24, Pard A & B, MIDC Tiofa, Platinum Springs, Panved, Navi Murmbai-410 208, U0AM - MH-33-0055853 0 0 0. suesnan
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Sttar Lab Technologies LLP

MECHANICAL | CHEMICAL | NDT | DURABILITY | BITUMEN | SOIL | R&D
Civil Engineering Material Testing Laboratory
GSTIN : ITADWFSBEZERTZIL

TEST REPORT
Reduction In Shrinkage
Report Ne. : ST/M/D225/05574-12 Inward No STOZS05574
ULR Mo TC140RI2500004625F Repor! lasue date 10-0k-2025
M5, Add Cherm Indisiries Date of Receipt 11-02-2025
504, Prisha Apariment, Rabale, Behind Kamala Arcade, Navi Date af Start 13-02-2025
LT Mumbai-400701 Date of Comgplelion 10-04-2025
Condition of Sampls Good
Lefier Beferancs ; Letier Dated - 11022028
Sample DeseriptionTD Mark : Concrete Prigm
Sz Erand) Bstch No M40
|oiszipling Machanical Tasting Group Building Material
ige Of Cube 30 Days Date OF Casiing 14-01- 2025
Test Method: ASTM C-10712-12
Results And Observations
| Reductian in Shrinkags %
SrNe | Age Of Testing (Days) | Date of Testing "m'-'":_':: :m:' “""":-' martar % Length Change Of Cement martar
an rystalli Uﬂl‘.
With ACI Crystalline id Admixture)
Admixture) . .
1 1 20-02-2025 0.059 0.04%
z Th 17-02-202% 0074 0.057
3 Fil D6-03-2025 0109 0.om
“ | F. 13-03-2025 0134 on3
] | 54 10-0&-2025 0.165 ony
Mote : The Reduction Shrinkage Test of Specimen Was Found That There is a Resuction of 24.85 % in the Panstron Road Admixture Concrete As Compared to
Contrel Mix Concrate.
Rprmarn
L Test repari shall not be reproduced axcep! In full withou! consent of Sttar Lab Technologies LLP,
1 &ny correction invalidates this réport.
1 The resulis apply to the sampls &4 received
& The reselis reiate enly to the items lesied
o)
T (1vannn\
i Raut e
Technical
Authorized Signate
Page | of 1 Format No.: ST/FM/TR ]

[ customer Enquiry Email : sttartech 23@gmail com [ www.sttantach.com/ Billing Enquiry - accts sttartachnologies@gmail.com
B Material Pickup Support: +21 8328557803 8828044808 i Customer Care & Accounts Support: 91 8828044808 ﬁf #
o L]

MD : +01 57686 62005
- , BMSTERT
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Sttar Lab Technologies LLP

MECHANICAL | CHEMICAL | NDT | BURABILITY | BITUMEN | SOU | RAD
Civil Engineering Material Testing Laboratory
GSTIN . 2TADWFSAAZ 4R 21

TEST REPORT
Compatibilty of Admixture With Cement - Marsh Cone Test
Report No. ST/MMO225/05576-13 Iward No STOZ505558
ULR Ne: TC140832500006626F Report Issue date 15-02-2025
issue To: M/fe. Add Chem Indusiries Date of Reciep! N-02-2025
:'::'_::'::;m:i"_"‘:;:;:'* e T 13-02-2025
Date of Completion 14-02-2025
Condition of Sample Good
Leftter Ref.: Letter Dated : 11.02.2025
Enviromantal Condition Ambient Temperature 27 = 2*c and Humidity 5 = 5%
::::;;u:‘“ e Admixture -Add Crystaliine Liguid Admixture, Coment : Ultratech OPC 53
Test Method Used IS10262: 2019 & ASTM D 6910-04

Dbservation of Marsh Cone Test

Admix/Cement |Marsh Cone Flow |Marsh Cone Flow

SrNe. wie Cement (Kg) “'“”E;:"“"'"" Dosage | Time in Sec @(0 |Time in Sec @60
() Min) Min)
1 .38 2.00 8.00 0.40 259 228
2 0.3 200 12.00 0.40 222 m
3 Q.38 2.00 16.00 0.80 15a 159
& 0.3& 200 20.00 1.00 178 138
5 0.36 200 22.00 110 [ 28
& 0.3 2.00 24.00 1.20 169 17
7 0.38 200 2.00 130 m (7]
B 036 2.00 28.00 1.40 174 125

Retention Periods : 1 Hours
[Temperaturs of Sturry ;252 3°C

Pagelof 2

D Customer Enguiry Email : sttartach ES@Qmail.mmewvr stiartech.comy Billing Enquiry : accts sitartechnologles@gmail.com
8 Material Pickup Support: 491 8928557803 / 8828044208 8] Customer Care & Accounts Support: +91 828044808 | ﬁ.n ¢
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MD : +31 37686 BS0GY
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Sttar Lnb Tethnologles LLP

MECHANICAL | CHEMICAL | NDT | DURABILITY | BITUMEN | SOIL | R&D
Civil Engineering Matenal Test'mg Laboratory
GSTIN : 27ADWFSBEZERTZL

l_ Graph 1. Analysis of Marsh Cone Tesl Resulls I

an
T

e
§=- =t

Marsh Cone Flow at 0 Min Retention (Sec)

mm;mm

Resulis - On the basis of Saluration Peint Oplimum Dosage is 115 With ACI Crystaliine Liguid Admixture ﬁ {0 Min illtml:im,'r

Mmhﬂmuﬁownﬁuhlhm{hﬂ

(%} Admbdure / Cemant Dosags

Resulls - On the basis of Saturation Peint Optimum Desage is 1.2% With ACI Crystalline Liquid Admixture @ (50 Min Retention).
Nate : However dosage for concrele may be changed based on Water Comant Ratic/Admixture.,
Remaric

1. Tesirepert shall not be reproduced excep! In full without consent of Sitar Lab Techno
2. Any correction invalidates this report,
3. The results apply 1o the sample as received b"’-

&, Iﬁ? r;:ultl relate only lo the ilems tested.

f Nilesh Jadhav 2 W n:m Raut
|..1 Afst Technical Manager e Technical Manager
Reviewed By \\__‘j Authorized Signalory
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1.0. Evolutiol of Self-Healing Test on Crystalline Admixture

Inward Mo
Test Report No

Customer Name

Letter Reference

Product Details

Admixture Name
Date of Casting

Date of Start

Date of Completic 1
Grade of Concret
Sample Submitte: By
Test Method
Condition of Sam| e

Eguipment Detail

1.l0

-y

Date of Receipt: 11-02-2025
53T02505576

: ST/M/110225/05576-10
: M/s.Add Chem Industries
506,Prisha Apatment, Rabale, Behind Kamala Arcade, Navi
Mumbai-400701

: Letter Dated ; 11.02.2025

: ACI Crystalline Liquid
({Contral + Sample)

¢ ACI Crystalline Liguid
: 14-01-2025
:13-02-2025
: 03-03-2025
:MaD
: Customer
: ST/SOP/CHEM /025

: Good

! 5EM Quanta 200 -EDX System
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1.1 Background

STTAR Technologiios is NABL Accredited Laboratory has been assigned by ACI Chem Industries
(hereafter referred| to as the client) to carry out a comparative analysis between self-healing
properties of conc ete with and without ACI Crystalline Liquid.

Three samples wit 1out ACI Crystalline Liquid and three samples of the same concrete mix design
with ACI Crystallir e Liquid Crystalline Admix were received at Lab.

The client request :d one sample of concrete without ACI Crystalline Liquid Crystalline Admix and
two samples of co icrete with ACI Crystalline Liquid Crystalline Admix to be subjected to a self-
healing test.
The test procedur:: requested is described below:
1. Split the sample in half using a splitting indirect tensile strength configuration to create an
artificial cr.ick
2. Clamp the ‘wo halves back by assuring a target 0.50 mm crack width as measured with a
reference (.50 mm thick steel sheet on the face exposed to water flow
3. 5eal the [ateral faces of the samples along the artificially induced crack to prevent lateral
leakage an i to force all water through the crack’s wall
4. Place a gra juated cylindrical plastic flask so that the crack lies approximately along the
flask's diameter
5. Seal the flask's open bottomn onto the cube's face by using silicon to avoid leakage of water
during test ng
6. Apply 0.04 bar pressure (1.0 litre volume and 0.4 m height) by filling periodically the
cylindrical lask and check the time required to empty it.
End test when rate of flow through the cracks becomes negligible
At the end of the test split again the samples in half
9. Observe thz spilt halves of the samples treated with Crystalline Admix and report for-
motion of : econdary products responsible for the self-healing.

ol
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Civil Engineering Material Testing Laboratory
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1.2 Test Setup Photos

Water Flow Test: The water flow test measure the change in the flow rate through the cracks, and
quantitatively assess the degree of self-healing by changing the flow rate over the time.

Fig 03.Control Sample Fig 04, Crystalline Sample.

1.3 SEM-Microscopic Observation

SEM microscope with magnification of up to 8000X has been used in reflected light to observe the
surface of the samples with Admix after reaching the “zero flow” condition. Detailed
microphotographs at different magnifications are presented in photos as follows:

SEM QUANTA 200 — EDX SYSTEM
Secondary Electron Microscope

High Resolution 3.5mm, Imaging up to
100,000x Magnification.
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| Fig.1 at Crystals Not Progress in Control Fig.1 at 200-pm Crystals Group was identified
i Samples With ACI Crystalline Liquid.

Fig.2 at 100-um Clear Crystals Group was
identified With ACI Crystalline Liquid.
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Fig.3 at 50-um Measurable Size of Crystals

1. Observation:

2. We have checked time required for the testing to reach the zero flow condition, in to the
prepared crack’s width, After zero flow found in to the conerete.

3. Incontrol, sample water flow is very fast compared to the crystalline sample and not
achieving zero flow condition.

4. We have gone through SEM analysis for crystalline sample, In Scanning Electron
Microscopic; we observe that at 12.8um found 620nm size crystal in the concrete.

5. It can be concluded that the clusters of needle-like crystals are observed in the sample, also

6. Clearly seen pattern of hydrated microstructure of C-S-H. In addition, seen progress of
polymerization of C-5-H Structure with growth of crystal.

W
P, en/7ill
Technical Manager
Authorized Signatory
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